



Model List of Essential Medicines



Neostigmine [General information](#)

Section

Medicines for myasthenia gravis

- Parenteral > General injections > unspecified: 0.5 mg per mL in 1 mL ampoule (neostigmine metilsulfate); 2.5 mg per mL in 1 mL ampoule (neostigmine metilsulfate)
- Oral > Solid > tablet: 15 mg (neostigmine bromide)

Indications

[Myasthenia gravis](#)



Normal immunoglobulin [General information](#)

Section

Medicines for Guillain-Barré syndrome

- Parenteral > General injections > IV: 5% protein solution; 10% protein solution

Indications

[Acute inflammatory demyelinating polyneuropathy](#)



Pyridostigmine [General information](#)

Section

Medicines for myasthenia gravis

- Parenteral > General injections > IV: 5 mg per mL in ampoule or vial (pyridostigmine bromide)
- Oral > Solid > tablet: 60 mg scored (pyridostigmine bromide)

Indications

[Myasthenia gravis](#)